PACKAGE LEAFLET: INFORMATION FOR THE USER

Cinfaval 80 mg film-coated tablets

valsartan

Read all of this leaflet carefully before you start taking this medicine
- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- Ifany of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your doctor or pharmacist.

What is in this leaflet:

1. What Cinfaval 80 mg tablets is and what it is used for.

2. What you need to know before you take Cinfaval 80 mg tablets.
3. How to take Cinfaval 80 mg tablets.

4. Possible side effects.

5. How to store Cinfaval 80 mg tablets.

6. Contents of the pack and other information.

1. WHAT Cinfaval 80 mg IS AND WHAT IT IS USED FOR

Cinfaval belongs to a class of medicines known as angiotensin Il receptor
antagonists, which help to control high blood pressure. Angiotensin Il is a
substance in the body that causes vessels to tighten, thus causing your blood
pressure to increase. Cinfaval works by blocking the effect of angiotensin II. As a
result, blood vessels relax and blood pressure is lowered.

Cinfaval can be used for three different conditions:

- Totreat high blood pressure. High blood pressure increases the workload on the
heart and arteries. If not treated it can damage the blood vessels of the brain,
heart, and kidneys, and may result in a stroke, heart failure, or kidney failure.
High blood pressure increases the risk of heart attacks. Lowering your blood
pressure to normal reduces the risk of developing these disorders.

- Totreat people after a recent heart attack (myocardial infarction). “Recent” here
means between 12 hours and 10 days.

- To treat symptomatic heart failure.
valsartan is used when a group of medicines called Angiotensin Converting
Enzyme (ACE) inhibitors (a medication to treat heart failure) cannot be used
or it may be used in addition to ACE inhibitors when beta blockers (another
medication to treat heart failure) cannot be used. Heart failure symptoms
include shortness of breath, and swelling of the feet and legs due to fluid build-
up. Itis caused when the heart muscle cannot pump blood strongly enough to
supply all the blood needed throughout the body.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE Cinfaval 80 mg film-coated
tablets

Do not use Cinfaval

- if you are allergic (hypersensitive) to valsartan or to any of the other ingredients
of Cinfaval;

- if you suffer severe liver disease.

- if you are more than 3 months pregnant (it is also preferable to avoid Cinfaval in
early pregnancy - see pregnancy section).

Take special care with Cinfaval

Inform your doctor if you:

- Ifyou have a liver disease.

- If you have severe kidney disease or if you are undergoing dialysis.

- If you are suffering from a narrowing of the kidney artery.

- If you have recently undergone kidney transplantation (received a new kidney).

- If you are treated after a heart attack or for heart failure, your doctor may check
your kidney function.

- If you have severe heart disease other than heart failure or heart attack.

- If you are taking medicines that increase the amount of potassium in your blood.
These include potassium supplements or salt substitutes containing potassium,
potassium-sparing medicines and heparin. It may be necessary to check the
amount of potassium in your blood at regular intervals.

- If you suffer from aldosteronism. This is a disease in which your adrenal glands
make too much of the hormone aldosterone. If this applies to you, the use of
valsartan is not recommended.

- Ifyou have lost a lot of fluid (dehydration) caused by diarrhoea, vomiting, or high
doses of water pills (diuretics).

- The use of valsartan in children and adolescents is not recommended (below the
age of 18 years).

- I you are pregnant, think you may be pregnant, or are planning to have a baby
you must tell your doctor. Use of Cinfaval is not recommended at the start of
pregnancy (first 3 months) and you must not take it in the last 6 months of
pregnancy because it can cause serious damage to your baby, see section on
Pregnancy and breast-feeding.

If any of these apply to you, tell your doctor before you take Cinfaval

Taking other medicines

Tell your doctor or pharmacist if you are taking or have recently taken any other
medicines, including medicines obtained without a prescription, including
medicines obtained without a prescription.

The effect of the treatment can be influenced if valsartan is taken together with

certain other medicines. It may be necessary to change the dose, to take other

precautions, or in some cases to stop taking one of the medicines. This applies to
both prescription and non-prescription medicines, especially:

- QOther medicines that lower blood pressure, particularly water pills (diuretics).

- Medicines that increase the amount of potassium in your blood. These include
potassium-sparing medicines, potassium supplements or salt substitutes
containing potassium and heparin.

- Certain type of pain killers called non-steroidal anti-inflammatory medicines
(NSAIDs)

- Lithium, a medicine used to treat some types of psychiatric iliness.

In addition:

- if you are being treated after a heart attack, a combination with ACE inhibitors
(a medication to treat heart attack) is not recommended.

- if you are being treated for heart failure, a triple combination with ACE inhibitors
and beta blockers (medications to treaf heart failure) is not recommended.

Taking Cinfaval with food and drink
Cinfaval can be administered with or without food.

Pregnancy and breast-feeding } ) :
Ask your doctor or pharmacist for advice before taking any medicine.

- You must tell your doctor if you think that you are (or might become) pregnant.
Your doctor will normally advise you to stop taking Valsartan before you become
pregnant or as soon as you know you are pregnant, and will advise you to take
another medicine instead of Valsartan. Valsartan is not recommended in early
pregnancy, and must not be taken when more than 3 months pregnant, as it may
cause serious harm to your baby if it is used after the third month of pregnancy.

- Tell your doctor if you are breast-feeding or about to start breast-feeding.
Valsartan is not recommended for mothers who are breast-feeding, and your
doctor may choose another treatment for you if you wish to breast-feed,
especially if your baby is newborn, or was born prematurely.

Driving and using machines

Before you drive a vehicle, use tools or operate machines, or carry out other
activities that require concentration, make sure you know how Valsartan affects
you. Like many other medicines used to treat high blood pressure, Valsartan may in
rare cases cause dizziness and affect the ability to concentrate.

Important information about some of the ingredients of Cinfaval

This medicine contains the sugars lactose and sorbitol. If your doctor has told
youdthat you suffer intolerance to some sugars, ask him or her before taking this
medicine.

3. HOW TO TAKE Cinfaval 80 mg tablets

Always take Cinfaval exactly as your doctor has told you in order to get the best
results and reduce the risk of side effects.

People with high blood pressure often do not notice any signs of this problem.
Many may feel quite normal. This makes it all the more important for you to keep
your appointments with the doctor even if you are feeling well.

High blood pressure

The usual dose of Cinfaval is 80 mg once daily. In some cases, the doctor may
prescribe higher doses (e.g., 160 mg) or adding another drug (e.g., a diuretic).

After a recent heart attack:

After a heart attack, treatment is usually started at 12 hours, usually at a low dose
of 20 mg twice daily. Your doctor will increase the dose gradually over several weeks
to a maximum of 160 mg twice daily. Cinfaval can be administered together with
other treatments for heart attacks. Your doctor will decide what treatment is the
most suitable for you. The final dose will depend on your particular tolerance. The
20 mg dose can be obtained by dividing the 40 mg tablet.

Heart failure:

The standard starting dose is 40 mg twice daily. Your doctor will then progressively
increase the dose over several weeks to a maximum of 160 mg. The final dose
depends on what you as an individual patient can tolerate.

valsartan can be given together with other treatment for heart failure, and your
doctor will decide which treatment is suitable for you.

You can take Cinfaval with or without food. Swallow Cinfaval with a glass of water.
Take Cinfaval at about the same time each day.

If you take more Cinfaval that you should

If you think you or anyone else has taken more Cinfaval than they should, ask your
doctor or pharmacist immediately or go to the nearest hospital.

A dose that is too high can cause severe dizziness o fainting.

If you forget to take Cinfaval
Do not take a double dose to make up a forgotten dose.

If you forget taking one dose, take it as soon as you remember. However, if it almost
time for the next dose, wait for the next dose and take it at the usual time.

If you stop taking Cinfaval
Stopping your treatment with Valsartan may cause your disease to get worse. Do not
stop taking your medicine unless your doctor tells you to.

If you have any further questions about the use of this product, ask your doctor
or pharmacist.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Cinfaval can cause side effects, although not everybody gets
them.

fo;lese side effects may occur with certain frequencies, which are defined as
ollows:

- very common: affects more than 1 user in 10

- common: affects 1 to 10 users in 100

- uncommon: affects 1 to 10 users in 1,000

- rare: affects 1 to 10 users in 10,000

- very rare: affects less than 1 user in 10,000

- not known: frequency cannot be estimated from the available data.

Some symptoms require immediate medical attention:

You might experience symptoms of angioedema such as:
- swollen face, tongue or throat;

- difficulty in swallowing;

- hives and breathing difficulties.

If you get any of these, see a doctor immediately
Other side effects include:

Common:

- dizziness, postural dizziness

- low blood pressure with symptoms such as dizziness
- decreased kidney function (signs of renal impairment)

Uncommon:

- allergic reaction with symptoms such as rash, itching, dizziness, swelling
of face or lips or tongue or throat, difficulty breathing or swallowing (signs of
angioedema)

- sudden loss of consciousness

- spinning sensation

- severely decreased kidney function (signs of acute renal failure)

- muscle spasms, abnormal heart rhythm (signs of hyperkalaemia)

- breathlessness, difficulty breathing when lying down, swelling of the feet or legs
(signs of cardiac failure)
headache

- cough

- abdominal pain

- nausea

- diarrhoea

- tiredness

- weakness

Not known:

- rash, itching, together with some of the following signs or symptoms: fever,
joint pain, muscle pain, swollen lymph nodes and/or flu-like symptoms (signs of
serum sickness)

- purplished-red spots, fever, itching (signs of inflammation of blood vessels also
called vasculitis)

- unusual bleeding or bruising (signs of thrombocytopenia)

- muscle pain (myalgia)

- fever, sore throat or mouth ulcers due to infections (symptoms of low level of
white blood cells also called neutropenia)

- decrease of level of haemoglobin and decrease of the percentage of red blood
cells in the blood (which can, in severe cases, lead to anaemia)

- increase of level of potasswum in the blood (which can, in severe cases, trigger
muscle spasms, abnormal heart rhythm)

- elevation of liver function values (which can indicate liver damage) including an
increase of bilirubin in the blood (which can, in severe cases, trigger yellow skin
and eyes)

- increase of level of blood urea nitrogen and increase of level of serum creatinine
(which can indicate abnormal kidney function)

The frequency of some side effects may vary depending on your condition. For
example, side effects such as dizziness, and decreased kidney function, were seen
less frequently in patients treated with high blood pressure than in patients treated
for heart failure or after a recent heart attack.

If any of the side effects gets serious, or if you notice any side effects not listed in
this leaflet, please tell your doctor o pharmacl

5. HOW TO STORE Cinfaval 80 mg tablets

Keep this medicine out of the sight and reach of children.
Store below 30°C.

Do not use Cinfaval after the expiry date which is stated on the container after
“EXP". The expiry date refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your
pharmacist how to throw away medicines you no longer use. These measures will
help to protect the environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION
Cinfaval is supplied as film-coated tablets.

What Cinfaval contains

The active substance is valsartan. Each tablet contains 80 mg of valsartan.

The other ingredients are:

Tablet core: microcrystalline cellulose (E-460), colloidal anhydrous silica, sorbitol
(E-420), magnesium carbonate (E-504), pregelatinised starch, povidone (E-
1201), sodium stearyl fumarate, sodium lauryl sulphate and crospovidone.

Coating: Opadry OY-L-28900 (lactose monohydrate, hypromellose (E-464),
titanium dioxide (E-171), macrogol).

Cinfaval 80 mg contains red iron oxide (E-172).

What the product looks like and contents of the pack
Cinfaval 80 mg are scored, pink, cylindrical, coated tablets.

Cinfaval 80 mg is supplied in packages containing 28 tablets (in 7 tablets blister-
packs).

Marketing Authorisation Holder and Manufacturer:
Laboratorios Cinfa, S.A.

(/ Olaz-Chipi, 10 - Poligono Industrial Areta
31620 Huarte-Pamplona (Navarra) - Spain

Date of last revision: December 2012.

This is medicament

- A medicament is a product which affects your health, and its consumption
contrary to instruction is dangerous for you.

- Strictly follow the doctor's prescription, the method of use, and the
instruction of the pharmacist who sold the medicament .

- The doctor and the pharmacist are experts in medicine, its benefits and risks.

- Do not interrupt the treatment period without consulting your physician.

- Do not repeat the same prescription without consulting your doctor.

- Keep medication out of reach & sight of children.

Council of Arab Health Ministers and
Union of Arab Pharmacists.

Qcinfa

Laboratorios Cinfa, S.A.
Olaz Chipi 10 P.I.Areta
31620 Huarte Pamplona
Navarra. SPAIN

€IT0/LT3TYYTE0dd I



Ladl el OIS

Clasll § VT~

38 s ol elyasdl ol OIS 5 Guslsangl] duus pals =
8ol Ll JI g0

Il G ($952 38 Low I pgrbisd] Slostus B35 =
Gl 0l o § Okl 5 calasl § 2T I baaidl
(SI1 J3e 1 iy Low) ST (g Olgtuns plisy) =
gl OVl § ais gty Lo kel dews gLyl e
sl 5 Al 3g) sl

(IS IS J) i Los) ST ity Olgtans plisy) =

o b it deled] HBY) jasy Ggus C¥uss O
ity S JSUI sllsg s 5 5lgall JJBL e b
62 o pll oo Uil e sl Ul (52, & 81
Doy LoV asy ol il dlae s908 Ge el ool
BT &l e Culesl Inbas Lsledl HBY1 e (6T aol 3]

of ol sl Cnd B8 0da § doyall Al
dusall

Sezo 80JBlatw fado o3y C4S -5

yste d2yd 30 e SBI Byl dzyd § Jadoo—

JbY) Jsliae e louss clglly Jadio) =

S92-sbl dolall elgnl oyl dmy JBliiew pusetud Y=
O 2 psdl Ul s Aol clgnl )6 ddll e
el U3

ST rall Gpall oo Basb o= disdVl gl e alies Y
Ayl oblayl

a5 b A1 &Yl o paliadl L4 Jowall Jlul—

A Bloo § Buslus ulazl] oday pusiud

S5 Olaghae 5 dall Sbgiome-6

dilze ool3l g ke JBlitew

1 o0 80JBlixew oty Il e

020 80 e otz 0,8 US OBl Lo dasdl Sslbl—
OBl Bole (o

e 6,39 SbgShl=

Skl (46 -5]) Sobebas i S5,S0 200,81 052 O
ps25ebl ©lsy,S (420-]) Usioysw Lol &5, 31
pssall (1201-g)) O3adss (xiduz 09y Lis (504-])
209985:05,S 5 pudsall hys) Slake (Dllesd Josletw
Olyassise) 28900 - U] - @l sl @masl 0oyl B O
(171-g]) sl apuST 36 (464-]) kol 35S
(172-6)) 2ol aeuST  (Jsz5Ske 5

Sl Ol gimag ekl S 50 Lo

3Sg dlshal Cales 05l 5303 (o8 pome A JBltew
US & 317,008 28 Yo pome 80Ul e g52o5
b

grably vag il dol> Br9u5

LABORATORIOS CINFA, S.A.
Olaz-Chipi, 10 - Poligono Areta
31620 Huarte-Pamplona (Navarra)-Spain

2012 jowss & 3800 oda s dadloll St

FPRURYSRY]
B aSWgzuly climo e 35 pascius elgldl —
sl eloymy Oloadsal)
osarbl Jlomiu¥l & by aall dhos @4y zl -
W o g1 Jusall Oladsdg lgale
2039 dziiyg slgll & Ulad) Lo Jusally ol o) -
s £l (po U Boushl Ml Buko ghati ¥ —
<ndad] Byl H9us elgudl B0 S5 Y -
JGbYI gl Jglize § dgo¥l U5 Y -

Qo) doall )39 pudee
oyl doleall slosly

OB)ds Usls LBy el dlovaty B cpls Uy —
onaiws ¢ Jasdl BLES| amy <85 3 § 5T dodl U3
Josdl &yl & OByl Jsbizy may ¥ Y 3T slgs Jsliny

Y dosdl oo JsY) B 089 s dsls 5SE Y 9

S G Sa )l dmy pusitad 13) ellib) xbas T ol oy
Jasdl

el Ll elas Je oS sl Ol 18] el sl =
sl 8578 oL5T QByLudl Jgbiny pradd ¥ oo dimilal)
Syl § G5 CS 131 45T e las] oS4 5 Al
13) 51 839l Cpss el OIS 13] dols « dsadall dels Il
el ousge (s 1,50e ellab Wy

oWy cl-\éﬁw!s doldl

YV g Jalstl] ol Sloa¥l pluscil sl 8yl 8313 L —
G5 il e w5 555 Qs 5] Aol gl el 5l
&9Yl g wasl ze Jlodl 52 LS Y Oyl S das
o0 536 OVl & 5 pll s L) o) otk
SSA e Badll e 3505 d595 aud Of oSkl

:JBliw SlgSe pamy o dold Sloglme

13] st sl 35N Ol S e g5t elgl i

U bl il (bS] Josdll pas o Gls CS
lsll s Jsbs

Spze 80JBliiw Jolis s -3

DBV ks e Julidly @il Lasl e Jpasll—

Lol Codall el o LS Jllinew Jsls g cdeslodl
el laid plis)] g (sl 6l 352 Bols (el a5 Y=
50 s w3 5 Grab 4T 0LVl e 1S & sl pmio s
b =5 Y S o o bl aislye oY) dsal
el

:tJJ‘ o gl

Liaga Basly Bye eoe 80 o JBlitew (3o Bolisbl ds ]
33 51 o0 160 ] de el aall 350 98 OV sy &
(Ul sa0) y2) e Cipay

o 4l by usy

Lo Boley delu 12 JMs § Losas bl Ty dld &yg3 usy
pofiu Liagy (ye o 20 oo e dirisnia deyon ag
160 J] gl 5us sae e Lo yas d,2d) 8305 Cunall
SloMe e JBlitew Jsls S a8l a Loy 30 pome
Dl 98 L el 5,8 By dldl) Slodl el 5,51
05 el b e wazes L3l de ol .U el
70 400058 S JNE (0 pen 20 ds s sl

) s

G Lass i8om A (8 bl A5kl iy
el B35 e o L5 sl 8503 s 5
e 855 23l ol a8l dos Linsy 5850 o 160
e IS dass 8503

ey ) 65 D5l e ;LI plasial oSg
A il M) il e LB

2o slol Usls el 99uy ol e JBlirew Jsls e
52 JS CBIl i § sl Jslizy gty sl (e 05S
Bl ey SIgliy 13)

zd lasdl oo o dsyr ol 80315 de o Jols Dl § —
hditen QAT I dzsi ol 153 Jusall sl el slas]
lod) ol w19 & o U8 B ds ol —

1Bl J3l Copuss 131
il de 2l Jaysm) dislas dsym 355 Y —

S35 Wlo sl ey 3B ol Caud 8 S 13] =
sl deslal deyzdl Ly 85 gl ol 13] el mos —
skl By § Bousbl de 2l Jsliss

1Bl Jsls UL caed 13)
e egud B JBlatw Jols Blal w131 —

6291 98 bl 555 b Lo slg ) Jsls e B ¥ —
JOTAY

1 plasiiol LaS ge 6,5 Ohludtal &l ol 56 151 =

Joal) T Ceall Lol selsal

Ldlosod) deslodl o,V -4

Jio sl (s Y1 Gy JBlate ey O 0Ll 0
Esoz Al OF ©29,8lL pud 61 o 20 e dossVl &ty
2Vl odn (e 5ok

(625010 JS (0 1 pd) 1l

(5252 100 S § 1 3o B n)) 13l p2

(5252 1000 JS & 1 i J3T (pd) 18550

(6252 10000 JS & 1 n JB1 (nd) sz 8500

i )s8 dub Glie s 2leYl sy

s i dsleg dady 2lye] doles U8

3l 5 dzglls OLulll § prs —

g dgme =

cosdidll § dysmoy gulzdl ikl =

ehall Byl g (Y 0d (o gl gzl 18] —
Dsd

1 Lo JodS duslendl HBY)
ool Hlsly gl =

Agall die el g pull lais plasd) —

(IS Hsad Oladle) JSUI ls § pplazs] —
=Sl e —

opaddls dzsll § ps3 die 2ol hsmas duulusdl =
8 Lismo capy 93 Lo 3ldl f OLullls @il
(o3l golyel) puizilly

Gl el glags —

sl olues] —

S dabs § Hgas —

el ) LB Ol o § Clhhsl 5 Cilasll Olbwss —
(pd) & psswlisd] Olgius 8045

& 59 claliadl wie puad] Lygmo (it § 3ed
(i) dlac j9a3 plyel ) GB8LI 5T Geudl]

gloo —

sl =

ohdl § VT -

olasll =

Jg¥ —

sl =

i —

:8y0l —

Byt :d ) ooVl pamy ge Bl 5 gl priball —
Bl ol dyslaagll susdl gy olabl 3T ,cMasdl eV
ol 3 el dgus

LesYI Ol (plel) B 5 Bgtuw 5 slyom glhs ~
(&g

Gy dewd B3b) me dygedl plaall sus (plass =
Oleasdl sl il e o)yl

Sus pads g g5l el 285 Bledl Ol 5 Dgsew =

pciual) Cloglze a1l 8]
dilze gl 81 - 20 80Ul

RES
lsl plasen] I8 dlimy 8l odo USIy o 8<18
Al 80 Ll ] glios Ly Sl odgn Badi] —
6551 Sl e OIS 18] Jowall T candall ] =
ST Jl dhogy o5 Y8 i ol & slsl Lo 03—
Osila 19585 0l 9 i 5l o) o OF Skl 3o Y
e G5 G Yl s (e

S S 181 ol s dusled] 21,6V e 6l el 13] =
bl E3 68 81 04 § By5She Ceud duiler Byl
dawall of

98 piad] 0l w9y 13Le

Selasadl 2193 o Lo 9 poxe 80JBlaw 3o Lo-1
Sozee 80JBlaiw plasiul Jd By O gy 13l -2
Spore 80JBLlatw Jglis (&S -3

ez dlod] plyeY-4

oo 80JBliisw Jader o2y (4S5

85 Oleglze-6

Spluswdl £l9d o Lo 9 e 80JBLAw 90 Lo-1
Clolias puly 89,50 d93Y) e d53 ] oty JBlatew
b glis)) e § aslad (1 2 GraSsgms] O

oS pauzdly dzg3 Bole e Byl 2 Gaabisues el

poll s eyl JI 6955 JWb 5 dygenl dessVl (pls]
ooVl blusl I 5% bow 2 putiseedl 530 mig JBlatew
pll s plassl g dsanl]

iop JBliw plassol el

$952 gl pull s gliyl (e Ogiley o)l 9o,k e
e o b 131 dysel sVl 5 ) e ool 03 I
5 el dsoll A gVl § A Sy pll s gl

& J9ad ol dblowl &Sl dis getiy 8 Lo JSUI 5 L)
9250 el ads gliy] Of LS. gslS1 Ll of il dlias
el s pais O Al Olsdl LLoYI bl oo
Olaclall ol LleYl jble oo Wiy deaub Sbgitud
slico]) dipds 48 L3 g Ol ol @25H) e
(L1110 ] deli 12 o Lo i aipas) (il dlas

aie QUL pusiiny (al) dlas jgad el e
<193) 02331 2 penisezsl Ollate pluscial L3l pas

JI Blas Loyl delusil (Sg 9 (il dlas jsad g
izl L3a) pas wis 0531 2 GraSsesl Olhaga
(Gl dlas 55a8 ) 5,5 dysol) by Ol ol

& g3 kil § Bed il dlae joaB ol Jails
e o Wb g Slgud) \“S‘)S Gy 8ludly pead)
clool geazd &30S 898y pull b e Al dlas 8,03
]

oz 80JBlatw Jgbs U8 By O oz 13k -2

120 80JBlixew Jslis Y

oo &l ol OBsLudls 3ok (e dewlus o OIS 13—
JBlizew ObgSe

abas U8 oy Olas CS 13—

plaza] pas Jad)) 54313 oo SSY dolo S 13] =
(dodly ol ghall gz ly sV dasd) 50l § Jblinew
Wb oy JBlhiw Jyls

“SUS Loy Dlas CS 13 -

Jasy psi5 S 131 5l gt 5lS (oye lad CS 15) =
535 e

53lSU1 0L A1 § B Olas CS 13—

IS g5 ddas slizb hage Cad 1] —

dlas jpad b LB § phs ooy Olad CaS 13 =
da) Ll ol )l

&) Al § 98 o 4 g 0 gl S 13] =
@Sl g) Ologod Jus glizy 43 pllebl Cokall Aol ol
LSS

& poralisdl LS (o w35 ) &Yl puseias CuS 13 —
1y ol poralisdl OMaSh s dygo¥ 0da Jadly ol
16355 I L5V ol poralisdl e s5205 LI pll]
428 ¢0lel] pasiid CuS 13] ol poralisdly puusdl Blizo!
ALASL pl § poralisd] Sstus oS $39 a0l 0 055
B9l ey 2y 59 iwis il Gl S 18] =

& 0otV Og05n (0 Al diaS i Lu &5lS)ldl
OBl plusiialy gay Y Al ol

o (Bliz) Blswd] (oo S deS Ui 98 S 13] —
sl Slyse ga ddle Oloye plusal sl Jlgulyl, G20
J31) oral, ) sl JUBYT G ObyLud plussuly an ¥ =
(& 18 (o

o Slolo (3653 W8 bl uadinss of Sols S 13] =

Y elgdl Jols U8 el (gl (Jab OlesY phalass
9 55 33l desdl &yl § JBlitew plaseinl puaty
Y Joodl e 851 ol 611 & elsll sl e glized)
doodly (ol gl 3l celldhal loeunsr 1y 0 oy S8
Jdslals

b a1 Wi elde Gdans AW SV (e gl OIS 13

1Bl pusid O U plabl

16,5V D9l sl

1 sl o Uslis S 15] Jawall 5T apedall ) =

o G LsaVl WS § Le 5,581 B5Y1 § 5,51 Dol

b diog (90 lle Jgasdl

&551 2o QUL plazezal 0315 ik w8 Ml 36—
Sl eyl i G397l (0 0550 8 diume 55
asly Jsls e LB sl OVl sy & sl w3l Olblas]
dhay Bpas U1 93l oo US e iy 13 &9Vl e
dols 9 dub daos O3y dub

LoV logas 5 pull o jadss Il 6,5V L33V O
Jsall 3,0

Joi3s pll § posulisd] s 3o w335 I D33V O
5555 A1 bl U1 of poralind) CMaSE &35Vl oda
-00lsa)ls psanlsl) 8,35 D5aYl 5 porubisd] e

28 Dsd el Bgy=bl (Y1 ¥ &53Y) sy O

L OLlgIW Bolall duys el

LVl (e diss glsil i) pusig slgs 929 @osdll O
i)

LYy

OBLd plasiioly ey ¥ &l &g o s S 13)—
g sl £193) 033l 2 szl Ollate JI Blase
(!

plasol peaiy ¥ B dlas § 5 oo gl S 13]—
oo 5 0253 2 GraSsgs] Olhge JI Blas ol
(i) dlas jgad Mt & 90) Ly

11 g plehl 9 JBlaiw

splehl sl 9sus sl m
dslo ) 9 Josdl

§1 sl U3 Bysadl s Ugaml) Jasall si copdall JLul
.cl9d

ol T gz ol Jalo S 18] ) M) e —



